
Product Name

Bench Grinder

Product Code

MPBBG200

Art ic lsc Code

113-0001

D a t e

V e r s i o n

2 1 - 0 0 7 1

2021-09-15



MPBBG200 SPARE PART LIST

PART NO. ARTICLE  CODE DESCRIPTION SPECIFICATION WEARING PART QTY REQUIRE UNITD

1 113-0001-001 Eyeshield 2 Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

×tekcarb

2 113-0000-002 Screw M5×45 × 2

3 113-0000-003 Flat washer Φ5 × 8

4 113-0000-004 Spring washer Φ5 × 8

5 113-0000-005 Nut M5 × 8

6 113-0001-006 MAXPRO outer  2×draug

7 113-0001-007 Middle 2×gnir

8 113-0000-008   Nut M12(L ) × 2

9 113-0000-009 Screw M5×15 × 1

10 113-0001-010 Wheel 4×egnalf

11 113-0001-011 Wheel 4×etalpeman

12 113-0001-012 Grinding wheel ø150 × 2

13 113-0001- 3×wercS310

14 113-0001- 3×wercS410

15 113-0001-015  Inner 1×draug

16 113-0001-016  tool 1×tser

17 113-0000-017 Square neck  screw M6×8 × 4

18 113-0001-018 Ra g 1×lebal

19 113-0001-019 CE 1×noitaralceD

20 113-0001-020 User 1×launam

21 113-0001-021 Main 2×ydob

22 113-0000-022 Screw M5x8 × 4

23 113-0000-023 Flat washer Φ5 × 4

24 113-0001-024 Rubber feet rubber × 4

25 113-0001-025 Base 1×etalp

26 113-0001- 1×roticapaC620

27 113-0001-027 Bearing √ 2

28 113-0001-028 Rotor × 128 113 0001 028 Rotor 1

29 113-0000-029 Bolt M5x135 × 4

30 113-0001- 1×rotatS030

31 113-0000-031 Power 1×droc

32 113-0000-032 Tension 1×csid

33 113-0000- 2×wercS330

34 113-0000-034 × 134 113-0000-034 Tension disc bracket × 1

35 113-0000-035 Rubber 1×gnisac

36 113-0001-036 Middle 1×gnir

37 113-0000-037 Switch √ 1

38 113-0000-038 Switch 1×lenap

39 113-0000-039 Screw M5x10 × 2

40 113-0001-040 Wire 1×teltuo



MPBBG200 SPARE PART LIST

PART NO. ARTICLE  CODE DESCRIPTION SPECIFICATION WEARING PART QTY REQUIRE UNITD

41 113-0001-041 Right Inner 1 Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Pcs

Set

Set

×draug

42 113-0001-042 Right too l 1×tser

43 113-0001-043  Hex nut M12 × 1

44 113-0000- 2×dleihseyE440

45 113-0001-045 Carton 1×xob

46 113-0000-046 Screw M4X10 × 4

47 113-0000-047 Spring washer ø4 × 4

48 113-0000-048 Flat washer ø4 × 4

49 113-0000-049 Nut M4 × 4

ASSEMBLY

50 113-0000-050 Eyeshield 1×ylbmessA

1 113-0000-001 Eyeshield //tekcarb

2 113-0000-002 Screw M5×45 / /

3 113-0000-003 Flat washer Φ5 / /

4 113-0000-004 Spring washer Φ5 / /

5 113-0000-005 Nut M5 / /

44 113-0000- //dleihseyE440

46 113-0000-046 Screw M4X10 M4X10 / /

47 113-0000-047 Spring washer ø4 / /

48 113-0000-048 Flat washer ø4 / /

49 113-0000-049 Nut M4 / /

51 113 0001 051 Rotor Assembly × 151 113-0001-051 Rotor Assembly × 1

27 113-0001- //gniraeB720

28 113-0001- //rotoR820


